Organization, Inc.

56-D Allen Boulevard

Farmingdale, New York 11735-5626 USA
Tel. «1 (631) 293-8944 Fax +1 (631) 203-8956
e-mail; info@govmark.com

Secaucus, NJ 07094

Puge 1
IReceived:03/01/2007 : : ‘
seeie U071 Complered: 03/02/2007 Letter: N1 tb | PO Test Report #: 2-66501-1-
Client's RE Cloth. 100% Visa Polyester. 72" Wide.
Identitication
Tested For: Bob Bertrand, Gen. Mar. Key Fest: NFPA 701.2004 TM#1 150
Rose Brand
4 Ererzon Lunc Tel: 1-(212)-242.7554 Ext: 115

Fax: 1-(212)-242-7565

TEST PERFORMED:
- 2004 Bdition - Test Method #1
FRODUCT CONFIGURATION: [x] Single Layer;

RESULTS REVORTED: [x] Inicially;

RESULTS:

ABBREVIATIONS USED: 8D - Standard deviation.

APPROXIMATE WEIGHT OF MATERIAL (ag wmessured by Govmark):

PRECONDITIONING: [x} 9.5 hr @ 220°F {8tandaxd)
[ 1 24 hre & 6849°F (Alrernate:
CONVERSION FACTOR: g/m? + 28.35 x .B35 = cz/yd:

NOTE:
1. All specimens prepared in the length direction.
2, See addendum for individual spscimen weights,

REMARKS: None.

(Prge 1 of 3}

NFPa 701 - Standard Methods of Fire Tesus for ¥lame Propagation of Textilss and Filmy

[ ] Mulci Layer

[ ) Afrer 3 dry cleanings;

Rhove Top
Afcerflame* Flaming Drip Weight Loss Qf Specimen
Specimzn # (seconds} {seconds) {percent) {ves/no}
L o o 9.2 No
2 o 0 20.4 No
3 0 a 20.4 No
4 ; Q 19.¢0 No
5 [ 0 21.3 No
[ 0 0 20.3 No
7 [y Q 21.4 No
B 0 0 24.% No
[:} ] 0 1a.3 Ko
10 0 0 5.3 No
Megizr: 0 Mean: 17.6
STATISTICAY, VALUEE: 8D = 5.3 3 8D <« 18.4 Mean + 3 SD « 36.0

Material shrinks/distorts @ 220°F)

bC: 0.5H

[} After 5 launderings ® 160°F

Flamg Proiects

368 g/m?

AVHADD

8c/c1 SOV

File Copy
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96-0 Align Boulevard

Farmingdale, New York 11735-5626 USA
Tel. +1 {631) 293-8844 Fax +1 (631) 293-8956
g-mail: info@govmark.com

Organization, Inc.

Page 2

Received:03/01/2007 |Completed:03/02/2007 [Letter: N1 b | PO Test Heport #: 2.66501-1-
Client's RB Cloth. 100% Visa Polyester. 72" Wide,
Identification
Tested For: Bob Bertrand, Gen. Ngr. Key Test: NFPA 701-2004 TMi## 150

Rose Brand

4 Emerson Lane Tel: 1-(212)-242-7554 Ext: 115

Secaucus, NJ 07094 Fax: 1-(212)-242-7565

FAILURE CRITERIA: As cited by NFPA 701 - 2004 Bdition Teskt Method #1 (see Comments on page 3)
Wweight Loee (percent)
Flaming Drip = = <robceeecccadsemmmmeei o

Rifterflame {Mean) Mearn Individual Specimen

> Exceeds 2 seconds Exceeds 40% Exceeds Mszan + 3 BD
CONCLUSION: Based on the Results on page 1 and che above Failure Criteria
citad by NFPA 701 - 2004 Edition Test Method #1, the item casted:

[x} Passes; [ ] Fails: | | Requires testing of 10 additional specimens

i.e. only one individual specimen failure was noted

REVISED FAILURE CRITERIA {zee Comments on page 3):

Weight Logs

Flaming Drip = --=---=~ W e o Flame Height
Afterflame (Mean) Mgasn Ind. Spec. (fndividuzl Specimen)
w Exceeds 2 saconds Exceeds 40% Exceeds 50% Projects wbove top

of spevimen

CONCLUSION: Based on the Resules on page 1 and the above Reviped Failure Cricveria,
the item tested:

Ix] Passes; [ ) Fails; [ ] Reguires testing of 10 additional specimens
i.e. only one individual specimen failure was noted

» Afrerflame is required to be recorded; however, the NFPA document doms not factor it into the Pailure
Criteria reperting requirements. It should be noted that excessive afterflamee {15 secondz or more)
could be cause for rejection by local fire austhorities perfomning "match® fieid rests.

CERTEFICATION: I certify that the above results were obtained afrer testing specimene in accordance
with the procedures and equipment cpacified by NFPA 701 - 2004 Bdicvion Test Mecthod #1 wich agdicional

recording of flame height.

______ B

AUTHCORIZED SIGNATURE
THE GOVMARK ORGANIZATION, INC, /id {Page 2 uwf 3}

File Copy
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96-0 Allen Boulevard

A e-mail: infe@govmark.com
QOrganization, Inc.

Farmingdale, New York 11735-5626 USA
Tel +1{631) 203-8%44 Fax +1 (631) 293-8956

Page 3

Received:03/01/2007 |Completed: 03/02/2007 {Letter: N1 b PO Test Report #: 2-66501-1-
Client's RB Cloth, 100% Visa Polyester, 72" Wide,
Tdentification
Tested For: Bob Bertrand, Gen, Mgr. Key Test: NFPA 701-2004 T™M#1 150

Rose Brand

4 Emerson Lune Tel: 1-{212).242-7554 Ext: [15

Secaucus, NJ 07094 Fax: 1-(212)-242-7565
COMMENTS :

The Govmark Org., Inc, has determined to establigh failure criveria over and zbove the criteris spelled

ocut in the NFPA document. The ratvionales for the "revised® crlteria is as follows:

Weight Logs - Individual Epecimen Failure:

The NEFPA 701 document, as written, provides for a statviectical caleculation which
provides for retest and a potential fallure it any individual value excesds rhe
mean by three standard deviations. Govmark is of the opinion that chis cannot
mathematically occur, i.e. no individual reesult is mathematically capabla of
exceading the mean pius three standard deviations. Therefore, Covmark has
sgtablished 50% ae the absolute number for individual specimen criteria.

individual Specimen - Flame Projecte Above Top of Specimen:

when NFPA introduced the weight loss criceria, chis was hailed zs @ more objective
measure of product performance over previous editions, which relied om visual
meacurements of fire degradation. Unforessen were those products which are
composad of finishes over substantially non burning substrates. Intense flaming
of the finishes ocours withour subsrantially reducing the total weight of the
specimen that was tested. It is believed that pimilar behavier of che intensely
burning surface finishes on produccte made from such material could result in the
ignition of nearby combustibles.

{Page 3 of 1)

‘I'e results contained in this report relate onfy to item(e) tesied. The vest report shail not be
reproduced, except in full, without wrimien approval from The Govruark Organization, Inc.

BZ/p1 3ovd ASVWNADD 9G6IEETTETT SBLT
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Organization, Inc.

860 Allen Blvd.
Farmingdale, NY 11735
TEL: (516) 293-8944
FAX: (616) 293-8956

Ciient Name : Rose Brand
Addendum to Test Report# @ 2-66501-1-
Test . ;. NFPA 701
Specimen # Weight Before Test (g) Weight After Test { g ) Percent Welght Loss
1 15.20 13.80 8.2
2 15.20 12.10 204
3 15.20 12.10 204
4 15.30 12.40 19.0
5 15.00 11.80 21.3
6 15.30 12.20 20.3
7 15,40 12.10 21.4
B 15.40 11.60 24.7
9 15.40 13.20 14.3
10 15.20 14.40 53
Mean Percent Weight Loss 17.6
Standard Deviation o 61
3 x Standard Deviation 18.4
Mean + 3 x Standard Deviation : 36.0
39vd HAMYHADD 9G68E6ZTETT GB LT
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